implicify

PARTS CATALOG

MFR'S. NO. 649 42" SNOW THROWER
MFR’'S. NO, 663 36" SNOW THROWER

1871 FRODUCTION YEAR

SER. FORM - P55
INC. UTHO 1M W34,

“F ¢
134

SIMPLICITY MANUFACTURING COMPANY,



yag-A - LOOYLL




42" SNOW THROWER 38" SNOW THROWER
Ref. Qty. Ref Qry.
No. Part No. | Reg. Description No, Part No. | Rag. Description
] 171197 |1 Body Assambly 1 171630 | 1 Body Assambly
2 171221 |1 Side Flais Z 171221 | 1 Sids Flate
3 106746 |1 Body Scraper 3 106863 | 1 Body Scraper
4 718071 | 2 Hex Capitrow, 4 718071 | 2 Hex Capscrew,
Sf16'-18 x 5/8" _ 5/16"-18 x 578"
5 715006 | 2 Flain Washer, 1/4" ' 5 719006 | 2 Flain Washar, 1/4"
6 717511 |2 Hex Nut, Full Lock, 5/16"-15 I3 717511 | 2 Hex Nut, Full Lock, 5/16"-18
7 715018 | 8 Hex Capsvrew, 1/47-20 x 5/8" 7 718018 | 7 Hex Capscrew; 1/4"-20 x 5/8"
8 TIZOODE | 8 Lock Washer, 174" B Taann% | 7 Lock Washer, 174"
9 717008 | 8 Hex Hut, Full, 1/28"-20 g 717005 | 7 Hex Nut, Full, 1/4"-20
10 106747 2 Skid 10 106747 2 Skdd
11l 703004 | 4 Carriage Bolt, 3/8"-16 x /4" 11 703004 | 4 Carriage Bolt, 3/8"-156 x 3/4"
12 15001 4 Plain Washer, 3/8" 12 71ie001 4 Plain Washar, 3/8"
13 720002 14 Lock Washer, 3787 13 mao00s | 4 Lock Washar, 3/8"
14 L7005 | 4 Hax Mut, Full, 37815 14 717003 d Hex Nut, Full, 3/8"-1&
15 106748 |1 Rotor Assambly 15 106856 | 1 Rotor Assembly
16 106732 | 2 Bearing Cartridge 16 106732 | 2 Bearing Cartridge
17 713509 | 2 Bat Scraw, 1/4'-28 x 1/4" 17 71350¢ | 2 Set Screw, 1/4"-28 x 174"
18 161069 | 4 Bearing Flange 18 1681069 | 4 Bearing Flange
1% 705017 | & Hex Capscrew, 19 705017 | & Hex Capscrow,
5/16"-18 x 34" 5/16M.18 x 374"
20 - F20001 b Lok Washer, 516" 20 F20001 & Lotk Washer, 5/16" .
21 717001 | & Hax Nut, Full, 5/156"-18 21 N7 | é Heax Hut, Full, 5/16"-18
22 106663 | 1 Rotor Sprocket 22 106653 | 1 Rator Sprocket
23 713803 | 1 Set Screw, 5/16'-18 23 TIE503 | 1 Set Bcrew, 5/16"-18
24 151040 | 1 Key 24 151040 | 1 Kay
25 106476 | 2 Clamp Support Assembly 25 106476 | 2 Clamp Support Assembly
26 708005 [ 1 Hex Capeoreew, 3/8'-16x 1" 26 TOS005 | % Hex Capserew, 378" 16 = 1"
a7 718001 |1 Flain Washer, 3/8" 27 719001 1 Plain Washer, 3/8"
28 720002 |1 Lock Washer, 378" 28 720002 | 1 Lock Washer, 3/8"
29 717003 | 1 Hex Hut, Full, 3/8'-1& 29 717003 | 1 Hex Hut, Full, 3/8'-1&
30 106771 | 2 Stud 30 108771 F 2 Stud _
31 718035 | 2 Nut, “Whiz Lock" 3/8"-16 1| 718085 | 2 tfut, “Whiz Lock™ F/8"-16
32 717810 | 2 Hex Nut, Full, Lack, 3f8%.16 32 717510 | 2 Hex Hut, Fuil, Lok, 3/8%-16
33 Jos018 | 2 Hex Capscrew, 32 705018 | 2 Hex Capscrew,
5/16"18 x 1-12" 5f16"-18 x 1-Lf2"
24 720001 | 2 Lok Wather, 5/16" 4 720001 | 2 Lock Washer, 5/16"
35 717001 | 2 Hex Hut, Full, 5/16'-18 35 70| 2 Hex Nut, Fult, 5/16"-18
24 106756 | 2 Bearing Housing 5 1068864 | 2 Bearing Housing
37 154258 | 2 - Neodls Bearing ¥ 154258 2 Heedle Bearing
33 7202 |1 Grease Fitting 38 7eTonz | 1 Grease Fitting
39 861012 | 7 Washer 39 8061012| 7 Washer
40 106757 1 Shaft Assembly 40 106860 | 1 Shaft Assembly
41 171242 | 1 Chaln W/Conn. Link 41 171242 1 Chain w/Cono. Link
4z 171220 | 1 Chain Guard 43 171220 | 1 Chain Guard
4% 720002 | 2 Lock Washer 43 Fa002 | 2 Lok Washer
&4 717003 | 2 Hex Nut, Full, 3/8".16 44 717003 | 2 Hex Nut, Full, 3/8"-16
45 171211 1 Belt Guard Assemnbly 45 171211 1 Balt Guard Assembily
. 70018 1 Hex Capscrew, 46 705018 1 Hox Capscrew,
8/16"-18 x 1-1/2" Bfl&18x 1-142"
47 7e0001 | 1 Lock Washer, 5/16" 47 7000l | 1 Lock Washer, 5/156"
48 L7001 | 1 Hex Hut, Full, 5/16'-18 45 07001 | 1 Hex Hut, Fuli, 5/16"-18
49 171248 | 1 Fulley 49 171248 l Pulley i
B0 713503 ] 1 Set Screw, 5/16"-18 x 5/16" 50 F13803 | B Set Scraw, Bf16"-18 x 5/16"
5l 725003 | 1 Key . Bl FIRO0Z |1 Key
52 106774 Y 1 Deflector 52 106774 | 1 Deflector
53 705012 | 4 Hex Capscrew, - 53 705012 | 4 Hox Capserew,
' 8/16'-18 x 58" 5/16'-18 x 578"
54 720001 q Lock Washer, 5/16" 54 720001 4 Lock Washer, 5/16"
55 717001 | 4 Hex Hut, Full, 5/16"%-18 55 FL7001 | 4 Hex MNut, Full, 5/16™-18




SPOUT GROUP

Ref. by,
Mo, Fart No. | Req. Description
1 106762 1 Spout Assembly
2 FO300S | 2 Carriage Bolt, 5/16™-18 x 34"
3 106760 X Spout Extension
4 719001 2 Plain Washer, Z/8"
5 721601 | 2 Lock Washer
& 106228 | 2 Wing Nuts
7 171374 [ 1 Cup Washer
& 719006 1 Plain Washer, 1/4"
9 720001 | 1 Lock Washer, 5/16"
10 T ! Hex Mut, Full, 5/16"-18
11 171362 | 1. Cable Asembly
12 171382 | 1 Clamp
13 1064491 1 Eearing
14 705015 2 Hex Capscrew
174720 x 5/8"
720003 | 2 Lock Washer, 1/4"
FI7005 | 2 Hex Mux, Full, /420
17151% | 1 Spout Control Assembly
F15067 1 Taptite Screw, 1/4"-20 z 3/8"
723016 | 2 Caotter Pin, 3/32" x 5/8"
106666 | 1 Red Guide Support
152050 | 1 R Guide
121175 | 1 Guide Liner
705019 L Hox Capscrew,
51618 x 1.1/4"
717511 ! Hex Nut, Full, Lock, 5/16™-18
705016 1 Hex Capscraw,
e 16 % 1174
720002 | 1 Lock Washer, 3/8"
717003 | 1 Hex M, Full, 37816
106788 | 1 Sprng Clip
171680 | 1 Front Lift Arm
106064 | 1 Spring
8031067 | 2 Callar
F13002 2 Set Screw, 5/16"-18 x 38"
171679 1 Rad Guide Assembly
lae788 | 1 Sprng Clip
172432 | 1 Winterized Fuel Cap
161252 | 1 Emblem
*161247 | 1 Safety Decal
*1o3100 | 1 Serial No. Plate

*NOT ILLUSTRATED

FRONT LIFT ROD



HITCH GROUF

Ref. Qry.
Ho. Fart No. | Req. Descripton
1 171792 1 Hitch Assernbly
2 156306 2 Fin
3 106738 | 2 Spring Clip
4 118023 2 Pin
5 105783 | 2 Spring Clip
o 171733 | 1 Idler Lever fissembiy
7 1532072 1 Washer
a 722006 | 2 Catter Bin, 1/8" % 1™
2 171728 1 Idler Bracket
10 171246 1 Idler Pulley
11 705016 1 Hex Capscrew,
216 s 114N
12 T19002 2 Plain Washer, 5/18°
13 717510 1 Hex Nut, Full, Lock, 3/87-154
14 153072 1 Wacher
15 T22006 1 Cotter Fin, 178" x 1"
16 171737 1 Idler Bracket
17 171247 1 Idler Palley
13 5009 | 1 Hex Capseraw,
e-16x 1-127
19 F18002 2 Flain Washer, 5/16°"
20 717510 1 Hex Nut, Full, Lock, 3/8™ 16
21 153072 1 Washer
22 722006 1 Cotler Pin, 1/8"x1""
23 159134 1 Washer, Hylon
24 171723 1 Lever
25 719006 1 Washer
26 717511 1 Hex Mut, Full, Lock, /1618
a7 171224 | 1 Rod
25 F22001 1 Cotter Pin, 3/32"x3/4"
20 156303 1 Rod Guide Assembly
30 8191045| 1 Spring
31 717511 1 Hex Mut, Full, Lock, 5/16"-18
32 719006 | 2 Plain Washer, 1/4"
33 155134 2 Washer, Hylon
34 717511 1 Hex Mut, Full, Lock, 5/16"-18




P.T.O. CLUTCH GROUP

42" SNOW THROWER 35” SNOW THROWER
Rel, Qty. Ref. Quy.
Mo Part No. | Req. Description Ho. Part No. |Req. Description
1 171241 | 1 Key 1 171241 | 1 Key
2 Spacer b 171265 | 1 Spacer
{For 36" Snow Thrower Only) 3 171819 1 Clutch Plate Assambly
3 171815 | 1 Cluth Flate Assembly 4 171770 | 1 Sleove
4 171770 | 1 Sleave L 171776 | 1 Sheave
& 171775 1 Sheave & 164048 | 1 Ball Baaring
& 164048 | 1* Ball Bearing 7 105134 | 1 Washer
7 108134 1 Washer 8 171792 | 1 Spring
8 171772 1} Speing 2 171768 | 1 Thrust Flata
9 171768 | 1 Thrust Flate 10 720002 |1 Lock Washar, 5/8""
10 720002 l Lok Washer, 378" 11 7151435 | L Hex Capscraw
11 715143 | t Hex Capsorew, /824 x 1-3/4
3824 x 1-3/4" 12 171812 | 1 Bracket
12 171807 | 1 Bracket 12 708007 ¢ 2 Hex Capsgrew, 5/16M-18% 1"
13 0023 | 2 Hex Capscrew, 14 720001 2 Lock Washer, 5/16"
. Ef16"-18 x 1-3/4" 15 FO5017 2 Hex Capscrew,
14 720001 2 Lock Washer, 5/16" 5/16"-18 % 3/4"
15 705017 2 Hex Capserew, 16 171937 1 Cluteh Fork
; B/G"18 % /4" 17 1714947 | 1 Brake Support Assembly
1& 171937 1 Clutch Fork 18 156065 1 Washar
17 171947 | 1 Brake Support Assembily 19 165034 | 2 Spacet
18 136065 | 1 Washer 20 9006 | 2 Flain Washer, 1/4"
19 Iho034 | 2 Spacer 2l 717511 | 2 - Hex Nut, Full, Lock, 5/1&'-18
20 7006 | 2 Plain Washer, 1/4" 22 172040 | 1 Cluteh Control Handle
21 717511 | 2 Hext Nut, Full, Lock, 5/16'-18 23 171319 | 1 B.T.C. Arm
22 172040 | 1 Cletek Control Handle 24 717510 t 1 Hex Mut, Fuli, Lock, 3/8"-16
28| 171819 1 P.T.Q. Arm 25 172038 | 1 Knob
24 717510 | 1 Hexx Nut, Full, Lock, 3/8"-16 26 171806 | 1. Cletch Rod
25 172038 | 1 Kncb 27 722016 | 1 Cotter Pin, 3/32" x 1/2"
26 171804 1 Clutch Rod 28 172141 1 Fivat
27 722018 1 Cotter Pin, 3/32" x 1/2" 29 Flo006 | 1 Plain Washer, 1/4"
28 172141 1 Pivot 30 722016 | 1 Cotter Pin, 332" x 1/2"
29 719006 1 Flain Washer, 1/4" n 121037 1 Spring
30 F22018 ] Cotter Pin, /32" x 172" 32 172517 1 Deeal
31 121037 1 Spring
32 172517 1 Decal










